emazrnyw gxycz= SPARE PARTS LIST 12.01 XRAY MODEL RACING CARS, K vjstavisku 6992, 911 50 TRENCIN, SLOVAKIA Tel: +421-32-7401100 www.teamxray.com e-mail: info@teamxray.com

[ woweee | PRODUCTDESCRPTON _______________[ouaTIn] [ howeee | PRODUCTDESCRPTON _______________[ouaTin]
301159 [ALU COUNTERSUNK SHIM (4) 343285 [PIVOT BALL 6.8MM (2) 901410 [HEX SCREW SB M4x10 (10) 342031 [ALU UPPER ARM HOLDER RIGHT - SWISS 7075 T6 - SET
302080 | CASTER CLIPS SET 4+3+2+1 MM (2) 343310 [COMPOSITE UPRIGHT REAR 902306 |HEX SCREW SH M3x6 (10) 342041 | ALU UPPER ARM HOLDER LEFT - SWISS 7075 Té - SET

302291 [ STEEL STEERING BUSHING (2+2) 343428 [ANTI-ROLL BAR REAR 2.8 MM - SET 902308 [HEX SCREW SH M3x8 (10) 342211 [COMPOSITE STEERING BLOCK +1° KING-PIN RIGHT

303210 |REAR TURNBUCKLE L/R 26 MM - HUDY SPRING STEEL (2) 344040 | BRAKE CAM POST - SWISS 7075 Té 902310 [HEX SCREW SH M3x10 (10) 342212 | COMPOSITE STEERING BLOCK -1° KING-PIN RIGHT

303241 [BALL UNIVERSAL 5.8 MM HEX (4) 344050 | COMPOSITE BRAKE UPPER PLATE -+ CLAMPS FOR REAR ANTI-ROLL BAR 902312 [HEX SCREW SH M3x12 (10) 342221 | COMPOSITE STEERING BLOCK +1° KING-PIN LEFT

306219 | COMPOSITE SET OF SERVO SHIMS (4) 344110 | VENTILATED BRAKE DISC - PRECISION-GROUND 902314 [HEX SCREW SH M3x14 (10) 342222 | COMPOSITE STEERING BLOCK -1° KING-PIN LEFT

306310 |ANTENNA (2) 344130 | GLUED BRAKE PAD SET - ULTRA-EFFICIENT 902316 |HEX SCREW SH M3x16 (10) 342401 | DOWNSTOP INDEPENDENT ALU FRONT ANTI-ROLL BAR
308019 | COMPOSITE SET OF SHOCKS SHIMS & NUTS (2) 344140 [BRAKE DISK ADAPTER - SWISS 7075 Té 902318 [HEX SCREW SH M3x18 (10) 342511 [ ALU SERVO SAVER ADJUSTABLE - SWISS 7075 Té

308035 | COMPOSITE PISTONS - ADJUSTABLE + NON-ADJUSTABLE (SET 2+6) 344180 [BRAKE DISK SPRING (2) 902320 [HEX SCREW SH M3x20 (10) 343056 |ALU REAR LOWER SUSP ARM HOLDER - SWISS 7075 Té
308040 | SHOCK ADJ. NUT ALU + O-RING (4) 345001 |FRONT ONE-WAY - HARD COATED + LIGHTWEIGHT ADAPTERS 902408 _[HEX SCREW SH M4x8 (10) 343401 | REAR ADJUSTABLE ANTI-ROLL BAR - SET

308073 | COMPOSITE SET OF SHIMS FOR ALU SHOCKS (2) 345011 |FRONT ONE-WAY AXLE - BLACK COATED 903306 | HEX SCREW SFH M3x6 (10) 343426 |ANTI-ROLL BAR REAR 2.6 MM - SET

308080 | SHOCK ABSORBER MEMBRANES (4) 345024 [COMPOSITE FRONT ONE-WAY AXLE PULLEY 24T 903308 [HEX SCREW SFH M3x8 (10) 343430 [ANTI-ROLL BAR REAR 3.0 MM - SET

308090 [ SHOCK FOAM INSERTS (4) 345070 | FRONT ONE-WAY AXLE OUTDRIVE ADAPTER - HUDY SPRING STEEL™ (2) 903310 | HEX SCREW SFH M3x10 (10) 344111 | VENTILATED BRAKE DISC - PRECISION-GROUND - LIGHTWEIGHT
308315 | SHOCK BALL JOINT - LONG (4) 345100 |REAR SOLID AXLE - SET 903312 [HEX SCREW SFH M3x12 (10) 344141 | BRAKE DISK ADAPTER - LIGHTWEIGHT - SWISS 7075 T6
308321 [ALU XRAY SHOCK BODY FOR #308305 (2) 345110 [REAR SOLID AXLE SHAFT - LIGHTWEIGHT - HUDY SPRING STEEL™ 903412 [HEX SCREW SFH M4x12 (10) 345071 [FRONT ONE-WAY AXLE OUTDRIVE ADAPTER - LIGHTWEIGHT (2)
308326 | ALU CAP FOR XRAY SHOCK BODY #308321 345148 | COMPOSITE REAR SOLID AXLE PULLEY 48T 903416 |[HEX SCREW SFH M4x16 (10) 345101 | REAR SOLID AXLE - LIGHTWEIGHT - SET

308330 | COMPOSITE FRAME SHOCK PARTS 4-STEP - V2 345210 |FRONT WHEEL AXLE - HUDY SPRING STEEL™ 907206 | SCREW PHILLIPS 2x6 (10) 345111 [REAR SOLID AXLE SHAFT - LIGHTWEIGHT - HUDY SPRING STEEL™
308352 [ALU SHOCK CAP-NUT WITH VENT HOLE (2) 345220 [FRONT CVD DRIVE SHAFT 71MM - HUDY SPRING STEEL™ 907258 [ SCREW PHILLIPS M2.5%8 (10) 345212 [ALU FRONT CVD DRIVE AXLE - SWISS 7075 Té - HARD COATED
308361 _|HARDENED SHOCK SHAFT (2) 345230 | DRIVE SHAFT COUPLING - HUDY SPRING STEEL™ 908312 [HEX SCREW SOCKET HEAD CAP M3x12 (10) 345290 [ALU SHIM 12 x 15 x 1.0MM (4)

332660 | COMPOSITE STEERING & SERVO BALL JOINT 5.8 MM (4-+2) 345260 | ALU FRONT WHEEL LOCK - SWISS 7075 Té (2) 911410 [HEX SCREW FLANGED SH M4x10 (10) 345301 [REAR CVD DRIVE SHAFT SET - HUDY SPRING STEEL™

333240 [BALL UNIVERSAL 5.8 MM HEX (4) 345280 |WHEEL SPRING (2) 930150 | CARBIDE AXIAL THRUSTBEARING F5-10 5x10x4 345311 [REAR CVD DRIVE AXLE - HUDY SPRING STEEL™

333450 | ANTI-ROLL BAR BALL JOINT 5.8 MM (2) 345310 |REAR WHEEL AXLE - HUDY SPRING STEEL™ 940508 | HIGH-SPEED BALL-BEARING 5x8x2.5 RUBBER SEALED (2) 345312 |ALU REAR CVD DRIVE AXLE - SWISS 7075 Té - HARD COATED
333460 | COMPOSITE ANTI-ROLL BAR BALL JOINT 5.8 MM (4) 345320 | REAR DRIVE SHAFT 61MM - HUDY SPRING STEEL™ 940510 | HIGH-SPEED BALL-BEARING 5x10x4 RUBBER SEALED (2) 345321 [REAR CVD DRIVE SHAFT 61MM - HUDY SPRING STEEL™
336000 | COMPOSITE RECEIVER CASE 345360 [ ALU REAR WHEEL LOCK - SWISS 7075 T6 (2) 940613 [HIGH-SPEED BALL-BEARING 6x13x5 RUBBER SEALED (2) 345431 [HIGH-PERFORMANCE KEVLAR DRIVE BELT FRONT 6.0 x 204 MM
336030 |RUBBER RECEIVER CASE COVER 345430 [PUR® REINFORCED DRIVE BELT FRONT 6.0 x 204 MM 940815 |HIGH-SPEED BALL-BEARING 8x14x4 RUBBER SEALED (2) 345441 [HIGH-PERFORMANCE KEVLAR DRIVE BELT SIDE 6.0 x 432 MM
336120 | COMPOSITE STEERING SERVO HOLDER - SET - V2 345440 _|[PUR® REINFORCED DRIVE BELT SIDE 6.0 x 432 MM 941218 | HIGH-SPEED BALL-BEARING 12x18x4 RUBBER SEALED (2) 345451 [HIGH-PERFORMANCE KEVLAR DRIVE BELT REAR 8.0 x 204 MM
336200 | COMPOSITE STEERING SERVO ARMS - SET 345450 [PUR® REINFORCED DRIVE BELT REAR 8.0 x 204 MM 950510 [BALL-BEARING 5x10x4 FLANGED (2) 345545 | COMPOSITE 2-SPEED GEAR 45T (2nd)

336400 | THROTTLE LINKAGE SET 345500 | 2-SPEED - SET 950814 | BALL-BEARING 8x14x4 FLANGED (2) 345547 | COMPOSITE 2-SPEED GEAR 47T (2nd)

336401 | BRAKE LINKAGE SET 345510 |2-SPEED SHAFT MM - SUPER LIGHTWEIGHT - HUDY SPRING STEEL - REINFORCED 960040 | NUT M4 (10) 345548 | COMPOSITE 2-SPEED GEAR 48T (1st)

337250 [ STEEL PIVOT BALL 8.4 MM (2) 345520 [ CARRIER FOR 2-SPEED GEAR (2nd) - SWISS 7075 Té 961032 |WASHER S 3.2 (10) 345550 | COMPOSITE 2-SPEED GEAR 50T (1st)

337253 | COMPOSITE ADJUSTING NUT M10x1 WITH BALL CUP (4) 345530 | ALU DRIVE FLANGE WITH ONE-WAY BEARING - SWISS 7075 T 962120 | WASHER S 12¢15x0.5 (10) 345591 [ALU 2-SPEED SHAFT LOCATING COLLAR - LIGHTWEIGHT
337310 |REAR LOWER INNER PIVOT PIN (2) 345540 | COMPOSITE 2-SPEED GEAR BOX SHOE - SET 962121 | WASHER S 12¢15x1.0 (10) 345711 |FRONT MIDDLE SHAFT - LIGHTWEIGHT - HUDY SPRING STEEL™
338550 | FLYWHEEL NUT - HUDY SPRING STEEL™ 345541 [COMPOSITE 2-SPEED GEAR BOX SHOE 965019 [E-CLIP 1.9 (10) 345721 | ALU FRONT MIDDLE SHAFT HOLDER - SET

338556 | THRUSTBEARING COLLAR - HUDY SPRING STEEL™ 345546 | COMPOSITE 2-SPEED GEAR 46T (2nd) 965023 [E-CLIP 23 (10) 345731 |ALU MIDDLE SHAFT LOCATING COLLAR - LIGHTWEIGHT
338581 | CLUTCH SPRING - MEDIUM 345549 | COMPOSITE 2-SPEED GEAR 49T (1st) 965050 _[E-CLIP5 (10) 345732 | ALU MIDDLE SHAFT LOCATING COLLAR - SHORT - LIGHTWEIGHT
338584 [ SHIM 5x7x0.2 (10) 345570 |ADAPTER 2-SPEED 965070 _[E-CLIP7 (10) 345920 | ALU 2-SPEED BELT PULLEY 20T - CENTER - SET

338585 | SHIM 5x7x0.3 (10) 345581 |GEAR BOX SPRING C=13.0 (2) 965090 [E-CLIP9 (10) 345938 | ALU SIDE BELT PULLEY 18T o8 - REAR - SET

338586 | SHIM 5x7x0.5 (10) 345710 |FRONT MIDDLE SHAFT - HUDY SPRING STEEL™ 968120 | C-CLIP 12 (10) 345958 | ALU FRONT BELT PULLEY 18T o6 - CENTER - SET

338590 | CLUTCH SPRING CUP - ALU 7075 T6 345720 [COMPOSITE FRONT MIDDLE SHAFT HOLDER - HARD 968140 [ C-CLIP 14 (10) 345988 [ALU SIDE BELT PULLEY 28T - FRONT - SET

338594 | CLUTCH PRELOAD ADJ. NUT - HUDY SPRING STEEL™ 345800 | COMPOSITE BELT PULLEY COVER SET 970100 [0-RING 10x 15 (10) 345989 [ALU SIDE BELT PULLEY 29T - FRONT - SET

338685 | FUEL TANK MOUNTING GROMMET (3) 345820 | COMPOSITE 2-SPEED BELT PULLEY 20T - CENTER 970121 _[0-RING 12.1x1.6 (10) 346157 | BRASS BATTERY PLATE FOR LIPO BATTERIES - 100g

338731 |[EXHAUST MOUNTING WIRE - LONG 345838 |COMPOSITE SIDE BELT PULLEY 18T o8 - REAR 971031 [SILICONE O-RING 3.1x1.6 (10) 346231 [ALU RADIO PLATE MOUNTS (L+R) - SWISS 7075 Té

338740 | EXHAUST WIRE MOUNT 345858 | COMPOSITE FRONT BELT PULLEY 18T o6 - CENTER 980262 |PIN2.5¢12 (10) 347331 [ ALU REAR BODY HOLDER ARM PIN - HARD COATED (2)

341101 | CHASSIS 5MM - FLEX - CNC MACHINED - SWISS 7075 Té 345888 | COMPOSITE SIDE BELT PULLEY 26T - FRONT 980314 _|PIN 3x14 (10) 348184 | XRAY SPRING-SET C=7.0 - FRONT (2)

341200 | COMPOSITE BUMPER 345889 | COMPOSITE SIDE BELT PULLEY 29T - FRONT 980320 [PIN 3x20 (10) 348185 | XRAY SPRING-SET C=7.5 - FRONT (2)

341210 [COMPOSITE HOLDER FOR FRONT BODY POSTS 346111 |GRAPHITE RADIO PLATE - FLEX 980322 |PIN 3x22 (10) 348186 | XRAY SPRING-SET C=8.0 - FRONT (2)

341320 | COMPOSITE FRONT BODY POST (2) 346150 _|COMPOSITE BATTERY PLATE 980324 | PIN 3x24 (10) 348188 | XRAY SPRING-SET PROGRESSIVE C=7-9 - FRONT (2)

341330 | COMPOSITE REAR BODY HOLDER 346181 [ALU RADIO PLATE TWEAK BUSHING HARD COATED (2) 981208 [PIN 2x8 (10) 348189 | XRAY SPRING-SET C=10.0 - FRONT (2)

341360 | COMPOSITE REAR BODY HOLDER SCREW (2) 346182 | ALU RADIO PLATE BUSHING FIXED (2) 981262 [PIN2.5¢12 (10) 348283 | XRAY SPRING-SET C=>5.0 - REAR (2)

341370 | COMPOSITE REAR BODY HOLDER ARM 346190 [ROLL-OVER BAR 981312 [PIN 3x12 (10) 348284 | XRAY SPRING-SET C=>5.6 - REAR (2)

341380 | COMPOSITE REAR BODY CENTERING PLATE 346230 | COMPOSITE RADIO PLATE MOUNTS (L+R) 983404 [ROLLER PIN 4x4 MM (2) 348516 | XCA ALU 7075 Té HARD COATED PINION GEAR - 16T (1ST)
342010 | COMPOSITE LOWER BULKHEAD FRONT RIGHT 347210 [FRONT LOWER INNER PIVOT PIN (2) 348518 | XCA ALU 7075 Té HARD COATED PINION GEAR - 18T (1ST)
342020 | COMPOSITE LOWER BULKHEAD FRONT LEFT 347320 | REAR UPPER INNER PIVOT PIN (2) 348519 [ XCA ALU 7075 T6 HARD COATED PINION GEAR - 19T (2ND)
342030 | COMPOSITE UPPER ARM HOLDER RIGHT 347330 | REAR BODY HOLDER ARM PIN (2) 303122 [ ALU SHIM 3x6x1.0MM (10) 348521 | XCA ALU 7075 Té HARD COATED PINION GEAR - 21T (2ND)
342040 | COMPOSITE UPPER ARM HOLDER LEFT 348187 | XRAY SPRING-SET C=8.5 - FRONT (2) 303122-K | ALU SHIM 3x6x1.0MM - BLACK (10) 348531 | FLYWHEEL - LIGHTWEIGHT - SWISS 7075 T6 - HARD COATED
342070 | COMPOSITE SET OF BUSHINGS (2) 348285 | XRAY SPRING-SET (=6.3 - REAR (2) 303122-0 [ ALU SHIM 3¢6x1.0MM - ORANGE (10) 348576 | CLUTCH SHOE - RED

342080 | GRAPHITE SHOCK TOWER FRONT 348501 | XCA (XRAY CENTRIFUGAL-AXIAL) CLUTCH SET - CONVERSE 303123 | ALU SHIM 3x6x2.0MM (10) 348710 | ALU MONOBLOCK ENGINE MOUNT

342111 | COMPOSITE SUSPENSION ARM FOR GRAPHITE EXTENSION - FRONT LOWER 348511 | XCA UNIVERSAL CLUTCHBELL - HUDY STEEL - REINFORCED 303123-K | ALU SHIM 3x6x2.0MM - BLACK (10) 348711 | BRASS MONOBLOCK ENGINE MOUNT

342131 | COMPOSITE SUSPENSION ARM FRONT UPPER - SHORT 348517 | XCA ALU 7075 T6 HARD COATED PINION GEAR - 177 (1ST) 303123-0 | ALU SHIM 3¢6x2.0MM - ORANGE (10) 348714 | BRASS ENGINE MOUNTS (L+R) - 75g

342190 | GRAPHITE EXTENSIONS FOR SUSPENSION ARMS - FRONT LOWER (L+R) 348520 | XCA ALU 7075 T6 HARD COATED PINION GEAR - 20T (2ND) 308031 | ALU XRAY SHOCK SPRING RETAINING COLLAR (4) 349901 | XRAY RX8 PINION GEAR TOOL SET (16~18T , 19~21T)
342180 [ COMPOSITE LOWER SUSP ARM CLIPS (2) 348532 [ FLYWHEEL - SWISS 7075 T6 - HARD COATED - FLAT 309840 [PRECISION BALANCING CHASSIS WEIGHTS (4 PCS.) 358951 [SILICONE TUBING 1M (2.4 x 5.5MM) FLUORESCENT YELLOW
342213 | COMPOSITE STEERING BLOCK FOR GRAPHITE EXTENSION - RIGHT 348540 | XRAY RX8 CONICAL CLUTCH WASHER SPRING SET 331280 | COMPOSITE CHASSIS WEIGHT HOLDER (6) 359210 | XRAY PREMIUM SILICONE OIL 100 cSt

342223 | COMPOSITE STEERING BLOCK FOR GRAPHITE EXTENSION - LEFT 348560 | CLUTCH FLYWEIGHT SET 333451 [ALU ANTI-ROLL BAR BALL JOINT 5.8 MM - SWISS 7075 T6 - HARD COATED (2) 359215 | XRAY PREMIUM SILICONE OIL 150 St

342290 | GRAPHITE EXTENSIONS FOR STEERING BLOCK (2) 348572 [ALU CLUTCH DISK - SWISS 7075 T6 - CONICAL 334061 [ALU BRAKE POST ARM - SWISS 7075 Té 359220 [ XRAY PREMIUM SILICONE OIL 200 ct

342315 | COMPOSITE FRONT UPPER SUSP. ECCENTRIC BUSHING (4) 348575 | CLUTCH SHOE - YELLOW 335721 | ALU FRONT MIDDLE SHAFT HOLDER 359225 | XRAY PREMIUM SILICONE OIL 250 cSt

342316 | COMPOSITE REAR UPPER SUSP ECCENTRIC BUSHING (4) 348600 | FUEL TANK 125CCM - SET 336040 | GRAPHITE RECEIVER BRACKET SET 359230 | XRAY PREMIUM SILICONE OIL 300 cSt

342317 | COMPOSITE REAR LOWER SUSP. ECCENTRIC BUSHING (4) 348712 [ALU ENGINE MOUNTS (L+R) 336060 [RECEIVER SWITCH - SET 359235 [ XRAY PREMIUM SILICONE OIL 350 cSt

342410 | COMPOSITE FRONT ANTI-ROLL BAR HOLDERS 349000 _|RX8 SET OF HIGH-SPEED BALL BEARINGS (28) 336080 | GRAPHITE PERSONAL TRANSPONDER BRACKET 359240 | XRAY PREMIUM SILICONE OIL 400 cSt

342440 | ANTI-ROLL BAR FRONT FEMALE - HUDY SPRING STEEL™ 349100 | MOUNTING HARDWARE PACKAGE FOR RX8 337251 [ALU PIVOT BALL 8.4 MM - SWISS 7075 T6 - HARD COATED (4) 359245 | XRAY PREMIUM SILICONE OIL 450 cSt

342450 [ANTI-ROLL BAR FRONT MALE - HUDY SPRING STEEL™ 349400 _[BODY CLIP (10) 337252 [ALU ADJUSTING NUT M10x1 (4) 359250 [ XRAY PREMIUM SILICONE OIL 500 cSt

342500 [ SERVO SAVER COMPLETE SET 352648 | XT8 ADJ. TURNBUCKLE M3 L/R 62 MM - HUDY SPRING STEEL™ (2) 337254 |COMPOSITE BALL CUP 8.4 MM (8) 359255 | XRAY PREMIUM SILICONE OIL 550 cSt

342510 | COMPOSITE SERVO SAVER 357210 [LOWER INNER PIVOT PIN F/R (2) 337255 | TITAN PIVOT BALL 8.4 MM (4) 359270 | XRAY PREMIUM SILICONE OIL 700 cSt

342630 [ ADJ. TURNBUCKLE L/R 20 MM - HUDY SPRING STEEL™ (2) 358645 [ FUEL TANK CAP RUBBER SEAL 338580 | CLUTCH SPRING - SOFT 359280 [ XRAY PREMIUM SILICONE OIL 800 cSt

343010 | COMPOSITE LOWER BULKHEAD REAR RIGHT 358950 [SILICONE TUBING 1M (2.4 x 5.5MM) 338581 | CLUTCH SPRING - MEDIUM 359290 | XRAY PREMIUM SILICONE OIL 900 cSt

343020 | COMPOSITE LOWER BULKHEAD REAR LEFT 359051 | XBB08 CLUTCH BELL BALL-BEARING 5x12x4 (2) 338582 | CLUTCH SPRING - HARD 359301 | XRAY PREMIUM SILICONE OIL 1000 cSt

343030 | GRAPHITE REAR BRACE 359260 [ XRAY PREMIUM SILICONE OIL 600 cSt 341180 |GRAPHITE CHASSIS COVER FRONT

343050 [ COMPOSITE REAR BULKHEAD COVER 901303 [HEX SCREW SB M3x3 (10) 341181 [GRAPHITE CHASSIS COVER REAR Visit www.teamxray.com where you can find complete information about all the latest and newest spare parts
343055 | COMPOSITE REAR LOWER SUSP ARM HOLDER 901305 | HEX SCREW SB M3x5 (10) 341182 |BRASS CHASSIS WEIGHT FRONT 60g or option parts for XRAY RX8
343070 | BELT TENSIONER SET 901306 [HEX SCREW SB M3x6 (10) 341183 [BRASS CHASSIS WEIGHT REAR 20g

343080 | GRAPHITE SHOCK TOWER REAR 901308 |HEX SCREW SB M3«8 (10) 341184 [BRASS CHASSIS WEIGHT FRONT 20g

343111 | COMPOSITE SUSPENSION ARM FOR GRAPHITE EXTENSION - REAR LOWER 901316 [HEX SCREW SB M3¢16 (10) 341185 |BRASS CHASSIS WEIGHT REAR 40g

343130 | COMPOSITE SUSPENSION ARM REAR UPPER 901405 [HEX SCREW SB Mdx5 (10) 341215 [GRAPHITE HOLDER FOR FRONT BODY POSTS - SET

343150 | COMPOSITE REAR UPPER CAMBER LINK BALL JOINT 5.8MM - SHORT & LONG (2+2) 901406 | HEX SCREW SB Mdx6 (10) 341321 |ALU FRONT BODY POST - SWISS 7075 T (2)

343190 | GRAPHITE EXTENSIONS FOR SUSPENSION ARMS - REAR LOWER (2) 901408 _|HEX SCREW SB M4x8 (10) 341381 |GRAPHITE REAR BODY CENTERING PLATE - SET




